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Management of Post-traumatic Amnesia/Confusion

Rapid Control of Acute Agitation

Implement behavioural
interventions: structure
environment and minimise
sensory stimulation

Repeat 3 to maximum of
Lorazepam 4mg IV or IM
over 24 hrs

l No response

Give IM Haloperidol 2-10mg
Wait 30 mins

Repeat to maximum of
Haloperidol 18g over 24 hrs

Consider Neuropsychiatric

referral

No response

Seek consultant advice
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No response - Add oral medication as
- carbamazepine 400-800mg
twice daily
No response
3. ,
No response Give IV or IM Lorazepam 1-2mg
Wait 10 mins
A
> Response No response || Response
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" | Contiue oral medication as 2:
consider adding oral risperidone
» | 0.5-2mg bd
Response
P Response
8 Y
| Tail over days or weeks <

» Guidelines are largely best practice based

* Exclude other causes of agitation e.g.urinary retention

e Give IV/IM drugs over 2-3 mins; never give Diazepam IM

* In elderly, doses of 50% or less may be appropriate

* Guidelines do not apply to later maladaptive behaviour after
brain injury

* Refs.:Arch Phys Med Rehabil 1996; 77: 617-623 + 1997;
/8: 213-220. J Psychopharmacol 1997;11: 271-277. Curr Opin
Neurol 1997, 10: 52-57. UCLH Acute Brain Injury Service (2005)
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